



FASHION BIZ

Testing Report

Durability of Prints Analysis



Report Number : FBLTR2026 196

Date: 30/07/2026

Sample Description As Declared:

Number of Sample/s : 1 (One)
 Style Number : AS Colour Singlet
 Fabric Content : 100% Recycled Polyester
 Colour(s) : Black (with multiple prints)
 PO Number :
 Manufacturer's Code : CCG c/o RHYS

Date Received / Date Test Started : 29/07/2026

		REMARK
Conclusion:		
Durability of Prints to Repeated Laundering	M	
Legend: M = meets FB's requirement F = below FB's requirement IR = improve & retest # = no specified requirement * = no submitted information NA = not applicable MA = marginally acceptable		

Prepared and tested by :
 For Fashion Biz Ltd Testing Services

Checked by:



Donna Li
 QA Fabric Test Coordinator



Antonio L. Abracia, Jr.
 Product Integrity – Senior Manager

Test Details :

1. Durability of Prints to Repeated Laundering (Dynawash Machine, washed at 30 degrees Celsius, with 160gm Persil Powder Detergent and followed by line dry in shade)

After 2 x 70 minutes Wash (equivalent to 50 washes)

Observations

- No remarkable shade change on Prints, No cracked prints
No Chipped off, and no delamination

Specification

No cracked print
No delamination
No chipped off

TEST REPORT



After 25 washes



After 50 washes

END OF REPORT

Note:

This report applies only to the samples tested and for Fashion Biz Ltd.'s internal product quality control. Fashion Biz Ltd. makes no warranty, implied or otherwise as to the source of the tested sample. This report must not be reproduced without the written authority of the laboratory and then shall only be reproduced in full.

TEST REPORT